Yjamato

B & 5 H =
Instruction Manual

BEEEA—/INOVIIVY
SUPER HIGH SPEED OVERLOCK MACHINE

AZ8120G-8, 8125G-8

AZB8000G DEURELIAELRABN RS This instruction manual only includes the
HazLHLTVWET, different adjustment from AZ8000G.
ARMOERICHIL>TIF AEFEL Before using your AZ8120G-8 or
AZ8000G DERILFABZHE TREET  AZ8125G-8, please read both instruction
BHAHWLEANBTELERLUTNSELS  manuals for AZ8000G and this model,

BEELIESW, and understand the contents well.

T BHACBI BB BEVNCEDT After reading the instruction manuals,
BWDOTHRENZEIBICREL TS please keep them in a location where it is
LYo

easily accessible to the operator.
\. J

% YAMATO SEWING MACHINE MFG. £0,LTD.




H R/CONTENTS

LigEEE 7 —)QEE A1 1
23V VDHEE 2
2.1 BHODNDEWNWDH REF 2
2.2 BODDEWDIL—ICREAF 3
2.3 g &L — /XD 4
23. 18O 4
2.3.2 #HDFI7 5
2.3.3 FIL—/NDOEIEME 5

2.4 FrEHTT 6
2.4.1 St EHTT () 6
2.4.2 3 &£ EZ T (HI) 6
3.1 7
1. Sewing speed and rotating direction of pulley 8
2. Adjustment 9
2.1 Needle thread tension for overlock stitch 9
2.2 Looper thread tension for overlock stitch 10
2.3 Needles and loopers 11
2.3.1 Hight of needle 11
2.3.2 Parallel of needles 12
2.3.3 Front-and-rear position of lower looper 13

2.4 Needle and needle guard 14
2.4.1 Needle and needle guard(rear) 14
2.4.2 Needle and needle guard(front) 14

3. Specifications 15

*kKILLUSTRATED SPARE PARTS LIST k%
HzEbb

AERRRB LRSI FERARREEETEIENBNET ZORICE FAEONER LU HBERLED—HH AR RE—KUE
WBEHBIET DT BENUHT T RISV E e A BDERICH o TR AR EHMUTHEDET A F—DBEO PR ENEE
NEBINTHEBICEETERVIEABIET,

Attention

The description in this instruction manual is subject to change for improvements of the commodity
without notice.




1. EEEE7—YDEEEAF

DIy vDOREEEREIZ, 7,000sti/min T9,

LIS Y2 AT E SR 200 BEGE 1 4 H)
R OIREE D 15 ~ 20 %K\ 8\ ol i ¢ liiE L 7248 ¢ ’ )
HHLETE, Sv vz BIERRECEBBEHN T2 L N,

MTEET, > - j

T 7=Vt 7=IQDEEEHHIZ, KD X

WIRERE T Am ) ¢d,
:* =
AIE I%\
7—UNEEEEL TWS EEERBHNTATIVOY
IBELXT, X 1-1

AZ8120G-8, 8125G-8



EFEZ1TSHIlc. BRI E—FDERZYID, E—5D
EEREIEZHER LTS W,

2.1 @hbibEVoitRAET (S

AREODOEREMNE L, ERQhLnEd~r—270 L
Hol-MiETT,

R Y @ ERERLE X, SRR Y @5 TRl 72 &
E. SRR EBOERIE (£ ) DRROIE > 7ALE TS,
T IE 2 PDEFED TV E T,

@ KE M UESRIE Y 2 LAGIANICED T & SRDSEA X T,
@ KB L O EHRRY 2 THIICE 2§ & #HRME D &
ER

AZ8120G-8, 8125G-8




N
n
N
S
b

2.2 BHHDRVDIL—ISHRBEF

% 2-3 @g @g \@

REDFREDNE

EIL—IREBIRED
BLEICEY 5,
IL—IRRE (K) @
A#EAFICT 2,
FIL—IXHRED
iz G~ —7@IcEbe 5,
TIL—I/CREG
Bigo b &w—2®IcibE b,
IW—R%M&V @D
Hiiza~—7@lcAbE %,
FIL—X%8VOQ
TA—RDBRBGICELLEE, =TSRG DARREEDYE S,
TIL—/REREVD
FE) ORROPDICIERS ZIED S,

@F55RIE - AR 2 THIANCEI»LT &, R2MfiE b £7,
@K - ki) &2 LGIANCEI R & KRR F T,

AZ8120G-8, 8125G-8



N
1
\
S
&

2.3 & IL—INDRE
FROFMECHEE T E T

(1) #HoEs

(2) T — S DOHU f1
(3) T—r3DB &, HitehLiE % K 1k oD
(4) #oF47

(5) AV — DR IE
6) Er— &

(7) F— S DHHEALIE

(8) Tv—rtD5| 1T &

(9) T—rE BL—RDY¥ AL 07

2.3.1 #tOES

1) k2P O%ED, vd~v—27HQ%EHHNT,

2) EXY QMY T,

3) 7=V M LitHELZR LRI 2,

4) $HEIEF D IR @2 RO, $HEZ LT I CGRET 5,

e bR & & BRI X D B & CoiEEE
107 ~11.0mmic L TR L TS 23 v,

(
(
(
(

0 =

1. BHHEF QLR I@OHHM ML T IE 1.5N-m TT,

2. HDOFT2HERL TS,

3. BERVENMORIFZEER. REHRTY N 2ZEH
LTLEEEL,

2-4

10.7~11.0mm

2-5

AZ8120G-8, 8125G-8




N
1
\
S
%:l
&

2.3.2 DT

T —OWEHOThLIELEE, FiE FL—270D
TEEVO0~0.06mic% s k), TIL—"EDIERYD
¥, Fffi 2P O®% EAB LTI L= Qi E
PHEHL. 2@ KIEDT S,

HHlostE FMOHOTEMBFELICA S X Hic, IR
@%EOT, b X 2@ L CH¥%T 5, HitE P —
NROEHEY L&, TEMZLE LRI 0~ 0.05mic

(A3 o l T
0=

1.HOESTZHRBLTHS, HERFDOIERIOZH
HTLIEEZ W, (P472.3.1 #HDESE 1 BR)

2HOFTzEEEER. BTIL—/NOFERUEZ
REILTLEEE W,

. FIL—NOmRUBEZRAMULILEE, TIL—/ND5]
TEZERLTHS, RI2-8DIEXI@ZEHMDHTL
£EW,

4. BRIQZMO T &=}, REARTY hEE
mLTLEES W,

2.3.3 TIL—/XOHTEAIE

(1) FA—@Op st orulaic ez & &, ot %2 HHsic
TA—rDEEHI0~ 0.03mmbTH AT 2 kI I
HET 5,

@) HMoErE T —OHE) & &, Lo L FkkIC
0~0.03mbH§HIcEMmT 2 E2MERLET,

RETFIE
TL—NEDOIEXY@ZED T, FAM O LA ICHET
E. P —2RZRIBICHETEET,

@4 ichd & FEjIcEE X7,
@/:12n % ERICENE 7,

K TH, ExP@DZ2 Lo DD TLE I,
=&

TA—rRob[ITE 3.3 ~3.8mm
rv—rotE 5.0 ~ 5.5 m

2-7

2-8
0~
0.03 mm
fan
2-9

AZ8120G-8, 8125G-8



N
n
N
S
=

2.4 HEHZT

24.1 $tEHRT (R)

To—sR BT 2 BEAERZ T () D2MfF e Twv
ED
O PR 6 2D EATRT ML — M & A & E,
327 () O3S ORMTREF L. TV — Sz fRaE L
ij‘o

(1) Fv—=rnZ o finBise, #2827 () DD
B alc—-HIE 2,

(2) #8327 (2 ) ODDTEMAI0 1% 2 kI, 1By
@%kEDTHEAT 5,

(3) 2R DB A DE 2 HEHEIC T B,

T =B LA DOk EE, T —
PGl LSO T ERIA0~0.03mTH B 2 L EMERL T
(v,

242 $tEEHRT (A1)

R TROEE, L L#t2r (A @ L DT EMA0 1
%5 X)ICIERP@ZRED THEL 7,
gt & 832 (B @D E/IF 0.05 ~0.1mnic % h £7,

X 2-10

0~0.03mm

X 2-11

X 2-12

AZ8120G-8, 8125G-8




3. ik

1 fi | AZ8120G-8, AZ8125G-8
% P JEFEIIN O R 2 REHA— Ny 72>
A T Y B - 380 (&) x 245 (IH) X 310 (&) mm
H = 27kg
H i BhHEERA I, SEa# A=
® H & i ISO #ikg 401
H ® = b, — AR RO D N
& i X:20mm, Y:2.4mm
N ) e 5mm, 6mn,8mn
e P & e 7000sti/min
i H E & 1.0~ 4.0 mn
EANER S

10 (25.4 mm ) 6.5 ~ 25 §f

30 mnf#l 7.5~ 30 #F
fifi | & DC X 1 HA X #8~ #14(60 ~ 90)
o X b — 72 24.7 mm
o E b & B 6.0 mm
»woV O Tk Ty aRE VTR

. RARIEAH) (MEdfEV) 1: 2.3 (1: 31532 LoN—E VOFMEINIC X O ATEE)
Om % U KR : \ \ '
AU S (T LAEVY) 1:0.7 (1: 0.6 %35V LN—E V OFREfiIC X O AlEE)
2 ® X v AERIN S LN—72 9 39 K D Bl OFRETE Al pE
- (| R s B - <A77V v AR K BT A RE
mou w17 TR ZIXFFRATLONE A A EAXISBEASEOT A X & AR
i i ith Y<hSFAAI28
i i = 900cc
Moowm A i [ e B G N N2 el O Y P | AN S B 63 R P
£/ O RS S S B < R W E S et
XS OB PL#, CEx—F27%
B % & = # | LpA=82dB (7000sti/min) : & HIHE ISO 10821-C6.2-1S0 11204 GR2
#1

AZ8120G-8, 8125G-8



1. Sewing speed and rotating direction of pulley

The maximum sewing speed of this machine is 7, 000
sti/min.

Run a new machine at 15 - 20% lower sewing speed
of its maximum sewing speed during the first 200
hours (about one month) so that it will offer a

long service life in good condition.

The rotating direction of the motor pulley @D and

the machine pulley @ is clockwise as shown in

the figure.

/A\ CAUTION

If rotating in reverse direction, oil can not be supplied
properly, and the machine can be damaged.

Fig. 1-1

AZ8120G-8, 8125G-8



2 . Adjustment

Before adjusting, ALWAYS turn the motor switch OFF and check that the motor has stopped.

[ /A CAUTION

N

2.1 Needle thread tension for overlock stitch

To set the standard position of needle thread
eyelet M, set the center of the screw @ at the
mark @ .

To set the standard position of the needle thread
pull-off @, align the portion® with the eye
® of the needle thread eyelet(right) when the
needle thread pull-off @ comes at the extreme

front.

Loosen the screw @) to adjust it.

@® 1o loosen the needle thread tension, move the
needle thread eyelet and the needle thread
pull-off in the direction “L” .

@ [0 tighten the needle thread tension, move

them in the direction “T” .

AZ81206-8, 8125G-8



2. Adjustment

2.2 Looper thread tension for overlock stitch

The standard position of each looper thread eyelet:

Upper looper supplementary thread eyelet M
Move it to the extreme left.
Looper thread eyelet(left) @
Position the part A horizontally.
Upper looper thread eyelet @
Move its left end to mark @ .
Lower looper thread eyelet ®
Position the center of the width B with mark @) .
Looper thread pull-off @
Move its right end to mark ® .
Upper looper thread pull-off @
Align the eye of the thread pull-off with the mark @ when the lower looper moves to the

extreme right.
Lower looper thread pull-off D
Tighten it with the screw at the center of the slot.

@® To tighten the thread tension, move each thread eyelet or thread pull-off in the direction
“T” .

@® To loosen the thread tension, move them in the direction “L” .

AZ8120G-8, 81256-8
10



2. Adjustment

2.3 Needles and loopers

Make adjustment by following the steps below:

(1) Height of needle

(2) Installation angle of lower looper

(3) Fix the distance between needle and lower looper, the front—and-rear position of lower

looper temporarily
(4) Parallel of needles
(5) Front—and-rear position of upper looper
(6) Distance between needle and upper looper
(7) Front—and-rear position of lower looper

(8) Distance between needle and lower looper

(9) Timing relation between lower looper and upper looper

2.3.1 Height of needle

(1)Loosen the screws D) to remove the logo plate
@.

(2)Remove the screw 3.

(3)Rotate the machine pulley to raise the needle
bar to the highest point.

(4) Loosen the screw® of needle bar bracket
make adjustment by moving the needle bar up

and down.

When the needle bar is at the highest point, make
the height from the top surface of the stitch
plate to the tip of needle to 10.7 — 11.0 mm.

7

Fig. 2-4

@ ATTENTION

1. Tighten the screw @ of needle bar bracket with a
torque of 1.5 N=m .

2. Make sure that the needles are parallel with each oth-
er.

3. Apply the liquid packing after reinstalling the screw @ .

10.7 = 11. 0 mm

Fig. 2-5

11

AZ81206-8, 8125G-8



2. Adjustment

2.3.2 Parallel of needles

loosen the screw @ of the

lower looper holder arm and turn the adjusting
screw & clockwise or counterclockwise to adjust
the front—and-rear position of the lower looper
(D so that the clearance between the left
needle and lower looper D is set to between 0
- 0.05 mm when the lower looper ) has arrived
at the center of the left needle. Then, tighten
screw @ slightly.

Loosen screw @), turn the needle clamp slightly,
and adjust it so that the clearances between the
right and the neddle on the left are the same.
As with the left needle, adjust the clearance to
between 0 — 0.05 mm when the right needle and
lower looper meet

Refer to “2.3.1 Height of needle” on page 12.

@ ATTENTION

1. After checking the needle heights, tighten screw @ of
the needle bar bracket.

2. Once the parallelism ajustment has been conducted for
the needles, be sure to adjust the front-and-rear posi-
tion of the looper.

3. Once the front-and-rear position of the lower looper
has been adjusted, check the distance between the
needle and the lower looper, then tighten screw @ in
Fig. 2-8

4. Apply the liquid packing to the thread of the screw 3
when tightening it.

Fig. 2-7

Fig. 2-8

AZ8120G-8, 81256-8
12



2.3.3 Front-and-rear position of lower looper

(1)Adjust so that the loower looper @D tip touch—
es the needle and bends it by no more than
0.03mm, using the left needle as a reference,
when the lower looper D) meet the center of
the left needle.

(2)Make sure that the lower looper D tip touch—
es the right needle and bends it by no more
than 0.03 mm as with the left needle when the

lower looper 1) reaches the right needle

Procedure

Loosen the screw @ of lower looper holder arm,

and turn the adjusting screw ® to adjust the po—

sition of the lower looper.

@ When turn it to the right, the lower looper
comes to the front.

@ When turn it to the left, the lower looper

goes to the rear.

Be sure to tighten the screw @ after adjustment.

Information
Distance between needle and lower looper:

3.3 — 3.8 mm
Distance between needle and upper looper:

5.0 — 5.5 mm

2. Adjustment

Fig. 2-9

0. 03 mm
C> needles

Fig. 2-10

13

AZ81206-8, 8125G-8



2. Adjustment

2.4 Needles and needle guard

2.4.1 Needle and needle guard(rear)

This machine is equipped with a movable needle
guard (rear) @ that is interlocked with the low-
er looper.

The needle guard (rear) @O holds the needle from

the rear to protect the lower looper tip when

the needle meets the lower looper tip during the
upward movement process from the lowest point.

(1)Move the lower looper from the left to the
right, and align the needle with ridge line “a”
of the needle guard (rear) Q.

(2) Loosen screw®, and adjust so that the
clearance between the needle and needle guard
(rear) @) is reduced to zero.

(3)In the case of the 2-needle machine, use the
left needle as a reference and perform the
same adjustment.

Check that the clearance between the lower

0 - 0.03mm when the

lower looper tip has meet the respective centers

of the left and right needles

looper tip and needle is

2.4.2 Needle and needle guard(front)

Loosen screw @, and adjust so that the clearance
between the left needle and needle guard (front)
@ is reduced to zero when the needle it at its
lowest point.

The clearance between the right needle and needle
guard (front) @ is 0.05 — 0.1 mm.

Ny

needles

Fig. 2-11

0 - 0.03 mm

right needle
0.05 = 0.1 mm

left needle

0 mm

Fig. 2-13

AZ8120G-8, 81256-8
14



3. Specifications

Model AZ8120G-8, AZ8125G-8

Description 2-needle overlock machine with wide seam width

Dimensions 380 (L) X 245 (W) X 310 (H) mnm

Weight 27 kg

Construction Dust-proof, Oil-tight and completely sealed

Stitch Type ISO: 401

Application Overlock sewing for heavy weight knitted fabrics with wide seam width

Needle distance

X:20mm, Y:2.4mm

Overedge seam width

5mm, 6 mm, 8 mm

Sewing Speed

up to 7,000 sti/min

Stitch Length
Number of stitches

per inch(25.4 mm)

1.0 — 4.0 mm

6.5 — 25 stitches

per 30 mm 7.5 — 30 stitches
DC X 1
Needle System
Size #8 - #14 (60 - 90)
Needle Storke 24.7 mm

Presser Foot Lift

up to 6.0 mm

Feed Regulation

Push button system

Differential Ratio

Max. Normal Differential (Gathering) 1:2.3

(Available up to 1:3 by adjusting the position of the lever pin.)
Max. Reverse Differential (Stretching) 1:0.7

(Available up to 1:0.6 by adjusting the position of the lever pin.)

Differential Feed

Regulation

+ Adjustment during the rotation is also available by lifting and lowering the lever

« Differential feed can be easily and quickly adjusted by lever or micro-adjuster

Knives for Fabric Cutting

Lower Knife : flat type, made of special steel

Upper Knife : flat or angled type, made of super hard alloy

Lubricating Oil

YAMATO SF OIL No.28

Capacity or Oil Reservoir

900 ml

Lubication Automstic lubrication system (Forced fed by trochoide-shaped pump)
Installation Fully-submerged type / semi-submerged type
Compliance with
CE Marking
Regulator
Noise
LpA=82dB (7,000 sti/min) according to ISO 10821-C6.2-ISO 11204 GR2
declaration
Table. 1

AZ81206-8, 8125G-8
15






ILLUSTRATED
SPARE PARTS LIST

AZ8120G-8, 8125G-8



1

AZ8120G-8, 8125-8(1)

AZ8120G-8, 8125G-8



AZ8120G-8, 8125-8 EXCLUSIVE PARTS(1)

HIEFILERBR(T) ]

Ref.No _ Parts No. Description m £ Amt. Req
1 2100134 Needle Bar Driving Lever #HED Z > Uk 1
2 2150602 Crankshaft Bushing A 1
3 2150255 Crankshaft I3 % T 1
4 2150418 Needle Thread Pull-off g 1
5
6 2121234 Upper Knife Holder(Flat Type) EXZRILEY (F) 1
7 2150256 Upper Knife(Flat Type) EXZR (F) 1
8 0030255 Tension Spring(Needle) FRAF/INER (#R) 1
9 2150259 Eye Guard Spacer TAH—RAR—Y 1

10 100001 Nut +v bk 1
11 2150419 Upper Looper Bar Crank Arm, C. Set  EJL—/XU S >0 (#) 1
12 6200114 Upper Looper Bar Guide Bushing JL—IRERXZ )L 1
13 2100227 Upper Looper Bar Guide Cover JL—IRERE 1
14 130001 Screw(M2.5-0.45 X 6) xRy 1
15 110071 Screw(M2.5-0.45 X 6) xR 1
16 2150090 Upper Looper Bar Guide, C. Set JL—/RER (#8) 1
17 2100221 Upper Looper Bar Crank Arm FIN=1O0Z> 0 1
18 300008 Washer Jyy 1
19 140004 Screw(M6-1x16) xRy 1
20 2150178 [2100903] Upper Looper Bar Crank Arm Pin EIN=1OZ> oY 1
21 160002 Screw(M4-0.7 X 5) xRy 1
22 310089 Oil Wick SRS 1
23 2150080 Upper Looper Bar JL—/ s 1
24 000629 Seal Plug el 1
25 2100892 Upper Looper Bar Guide JL—/SERA 1
26 310065 Qiling Felt Zzl)Lb 2
27 2119323 Upper Looper LIL—=IX 1
28 2101416 Upper Looper Driving Lever L )U—XEhE 1
29 2101418 [2150263] Driving Shaft Thrust Ring AZANYVT 1
30 2100215 Looper Driving Lever Connecting Rod JL—/XO0v K 1
31 2150258 Lower Looper Driving Lever TJL—/ \ehE 1
32 2100218 [2150264] Driving Shaft Thrust Ring RAZANYVT 1
33

34 2150572 [2150424] Looper Thread Pull-off JL—/CREEYD 1
35 2150415 Looper Holder Cover JL—IXEHI— 1
36 110001 Screw(M4-0.7 x5.4) IEXY 1
37 2150422 Upper Looper Thread Eyelet LEIL—/kRE 1
38 2150423 Lower Looper Thread Eyelet TIL—=/RE 1
39 000014 Washer Ty 2
40 110002 Screw(M3-0.5 X 5) IEXY 1

Ref. No. 41 to 51

See the following Page.

AZ8120G-8, 8125G-8



1

AZ8120G-8, 8125-8(1)

AZ8120G-8, 8125G-8



AZ8120G-8, 8125-8 EXCLUSIVE PARTS(1) YITEFINERBR(T) ]

Ref.No _ Parts No. Description m £ Amt. Req
41 110026 Screw(M3-0.5 X 6) IERY 1
42 2100851 Lower Looper Thread Pull-off TIL—/CRIEY 1
43 2150425 Looper Thread Eyelet(Left) JL—=/RE () 1
44 130020 Screw(M4-0.7 X 6.3) xRy 1
45-1 390663 Thread Chart HiBE VX 1
45-2 390664 Thread Chart(MU45) HBEVE 1
46 2150209 & Pin SHERIRE > 1
47 2158035 & Adjustable Stitch Tongue BEpzLm 1
48 110064 & Screw(M4-0.7 X 8) Fxy 2
49 2159207 & Needle Guard(Rear) #HZT () 1
50 2150570 & Lower Looper Holder Arm TIL—/RE 1
51 180004 & Screw(M4-0.7 X 10.8) xRy 1

* The frame of this model is different from that of AZ8020G.
* 7L —A0 13 AZ8020G ¥ 9,

AZ8120G-8, 8125G-8



2

AZ8120G-8 (2)

AZ8120G-Y5-8, Y6-8, Y8-8

AZ8120G-8, 8125G-8



AZ8120G-8 EXCLUSIVE PARTS(2)

HITEFINERABSR ) 2

Ref.No _ Parts No. Description m £ Amt. Req
1-1 2158011 Stitch Plate(Y5) ik 1
1-2 2108005 Stitch Plate(Y6) iR 1
1-3 2158003 Stitch Plate(Y8) ik 1
2 2109009 Differential Feed Dog(Y) BEY 1
3-1 2157286 @ Presser Foot, C. Set(Y5, Y6) T (#8) 1
3-2 2157278 [2157081] Presser Foot, C. Set(Y8) HI (#8) 1
4 2157007 @ Presser Foot Hinge i ) 1
5 110004 Screw(M3.5-0.6 X 8) xRy 1
6 2157040 Presser Foot Half-stay FEER 1
7 110050 Screw(M3.5-0.6 X 4.5) xR 1
8 2157023 & Presser Foot(Lower) BT (T) 1
9 0034535 & Thread Chain Guide EEAMR 1

10 004237 Screw(3/32-56 X 2.6) xRy 1
11-1 2157281 @ Presser Foot Stitch Tongue(Y5, Y6) I 1
11-2 2157219 & Presser Foot Stitch Tongue(Y8) JIAN 1
12 2157032 & Finger Guard JA4VHA—R 1
13 110121 & Screw(M3-0.5x5.5) xR 1
14 2157015 & Presser Foot Chip BIFrv7 1
15 004236 & Screw(3/32-56 x4.2) IR 1
16 2157289 [2157102] Presser Foot, C. Set(Y5/K2, Y6/K2) I (#) 1
17 2107219 Thread Chain Guide ZERAAR 1
18 2157083 Presser Foot, C. Set(Y8/K2) HI (48) 1
19 2157000 Presser Foot Hinge Iy 1
20 2157020 Presser Foot (Lower) BT (T) 1
21 2157212 Presser Foot Stitch Tongue(Y8) I\ 1
22 2107643 Finger Guard 74V HA-R 1
23 000444 Washer Ty 1
24 005036 Screw(1/8-44 X 5.6) xRy 1

AZ8120G-8, 8125G-8



3

AZ8120G-8 (3)

AZ8120G-X5-8/K2

AZ8120G-8, 8125G-8



AZ8120G-8 EXCLUSIVE PARTS(3)

H7EFILERER GB) 3

Ref.No _ Parts No. Description m £ Amt. Req
1 2108014 & Stitch Plate(X5) iR 1
2 2109005 & Differential Feed Dog A% 1
3 2157101 & Presser Foot, C. Set(X5) #HT (#8) 1
4 2157000 Presser Foot Hinge i ) 1
5 110004 Screw(M3.5-0.6 X 8) xRy 1
6 2157040 Presser Foot Half-stay FEER 1
7 110050 Screw(M3.5-0.6 X 4.5) xR 1
8 2157020 Presser Foot (Lower) BT (F) 1
9 2107219 & Thread Chain Guide ERAAR 1

10 004237 Screw(3/32-56 X 2.6) xRy 1
11 2157209 & Presser Foot Stitch Tongue(X5) 1IN 1
12 2107643 Finger Guard Z4VHA—R 1
13 000444 Washer Ty 1
14 005036 Screw(1/8-44X5.6) 1R 1
15 2158019 Stitch Plate(X8) b ) 1
16 2157056 Presser Foot, C. Set(X8) BT (#8) 1
17 0034535 Thread Chain Guide TERAAR 1
18 2157214 Presser Foot Stitch Tongue(X8) AN 1

AZ8120G-8, 8125G-8



4
A78125G-8 (2)

i 11
@ : 7 |

AZ8120G-8, 8125G-8




AZ8125G-8 EXCLUSIVE PARTS(2)
]

HJEFILERABSR ) 4

Ref.No _ Parts No. Description m £ Amt. Req
1 0024130 Tape Guide(Upper) T—7AAR (L) 1
2 110012 Screw(M4-0.7 X 5) xRS 2
3 2157295 [2157118] Presser Foot, C. Set(Y5, Y6) I (#) 1
4 2157007 & Presser Foot Hinge HIey Y 1
5 110004 Screw(M3.5-0.6 X 8) xRy 1
6 2157257 @ Presser Foot (Lower) #I(F) 1
7 2157254 & Presser Foot Stitch Tongue(Y5, YB) AN 1
8 2157032 & Finger Guard 724V HH—R 1
9

10 110121 & Screw(M3-0.5x5.5) 1Ry 1
11 2157017 & Presser Foot Tape Guide WIFT—THAR 1
12 004404 & Screw(3/32-56 xX5.1) xRy 1
13 0034535 Thread Chain Guide EEA1R 1
14 004237 Screw(3/32-56 X 2.6) xRy 1
15 2157040 Presser Foot Half-stay FEER 1
16 110050 Screw(M3.5-0.6 X4.5) xRy 1
17-1 2158011 Stitch Plate(Y5) #HiR 1
17-2 2108005 & Stitch Plate(Y6) #HiR 1
18 2109009 Differential Feed Dog(Y) A" 1
19 2157277 [2157121] Presser Foot, C. Set(Y5/K2, Y6/K2) T () 1
20 2107219 Thread Chain Guide TERAALR 1
21 000538 ¢ Washer Jyy 2
22 2157015 & Presser Foot Chip HIFyv 7 1

AZ8120G-8, 8125G-8



jamato

VPV VEERAER
YAMATO SEWING MAGHINE MFG. 60,LTD.

4-4-12NISHITENMA, KITA-KU, OSAKA,JAPAN
TEL:81-6-6364-5621 FAX:81-6-6364-7185

T530-0047 RKERWEEXAXRBITEHIFERS
TEL(06) 6364-5621(4)FAX(06) 6364-7185

P/N 9730100 (P/ I /HY)
No.4 Edited in 2009.6
(AZ8120G-8, 8125G-8) Printed in Japan 2009.6.1H @



	目次
	[P1]   1. 縫速度とプーリの回転方向
	[P2]   2. ミシンの調整
	[P2]   2.1 縁かがり縫いの針糸調子
	[P3]   2.2 縁かがり縫いのルーパ糸調子
	[P4]   2.3 針とルーパの調節
	[P4]   2.3.1 針の高さ
	[P5]   2.3.2 針の平行
	[P5]   2.3.3 下ルーパの前後位置

	[P6]   2.4 針と針受ケ
	[P6]   2.4.1 針と針受ケ( 後)
	[P6]   2.4.2 針と針受ケ( 前)


	[P7]   3. 仕様
	ILLUSTRATED SPARE PARTS LIST

	CONTENTS
	[P8]   1. Sewing speed and rotating direction of pulley
	[P9]   2. Adjustment
	[P9]   2.1 Needle thread tension for overlock stitch
	[P10] 2.2 Looper thread tension for overlock stitch
	[P11] 2.3 Needles and loopers
	[P11] 2.3.1 Height of needle
	[P12] 2.3.2 Parallel of needles
	[P13] 2.3.3 Front-and-rear position of lower looper

	[P14] 2.4 Needles and needle guard
	[P14] 2.4.1 Needle and needle guard(rear)
	[P14] 2.4.2 Needle and needle guard(front)


	[P15] 3. Specifications
	ILLUSTRATED SPARE PARTS LIST




